
The following change was recently made since the owner's manual was printed:

•	 Inventory change.

Aside from this information, all other content in the owner's manual applies and MUST be read and under-
stood for your own safety. IMPORTANT: Keep this update with the owner's manual for future reference.

For questions or help, contact our Tech Support at (570) 546-9663 or techsupport@grizzly.com.

READ THIS FIRST

For questions or help with this product contact Tech Support at (570) 546-9663 or techsupport@grizzly.com

Model G5913Z/G7215Z
***IMPORTANT UPDATE***

For Machines Mfd. Since 08/24
and Owner's Manual Revised 03/07

COPYRIGHT © SEPTEMBER, 2024 BY GRIZZLY INDUSTRIAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE

 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
 #LW23323  PRINTED IN TAIWAN

Revised Inventory

Model G5913Z/G7215Z Inventory	 Qty
•	 Multi-Wrenches 10, 12, 13, 14, 19, 21, 23, 26, 

30, 38mm.................................................... 2



COPYRIGHT © MAY, 2020 BY GRIZZLY INDUSTRIAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE

 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
 #CS21113 PRINTED IN TAIWAN

The following change was made since the owner's manual was printed:

•	 Switch assembly changed.

Aside from this information, all other content in the owner's manual applies and MUST be read and under-
stood for your own safety. IMPORTANT: Keep this update with the owner's manual for future reference.

For questions or help, contact our Tech Support at (570) 546-9663 or techsupport@grizzly.com.

READ THIS FIRST

For questions or help with this product contact Tech Support at (570) 546-9663 or techsupport@grizzly.com

Model G5913Z/G7215Z
***IMPORTANT UPDATE***

For Machines Mfd. Since 03/06 
and Owner's Manual Revised 03/07

Revised Parts Breakdown

5
6V2

6V2-1 6V2-2

6V2-3 6V2-4

6V2-5 6V2-6

REF PART # DESCRIPTION
6V2 P5913Z006V2 SWITCH ASSY 5 HP V2.03.06
6V2-1 P5913Z006V2-1 E-STOP BUTTON
6V2-2 P5913Z006V2-2 ROUND GREEN ON SWITCH
6V2-3 P5913Z006V2-3 ROUND RED OFF SWITCH
6V2-4 P5913Z006V2-4 F/O/R SWITCH KEDU ZH-HC-31-BY (G5913Z)
6V2-4 P7215Z006V2-4 F/O/R SWITCH KEDU ZH-HC-433-BY (G7215Z)
6V2-5 P5913Z006V2-5 CONTACTOR (G5913Z)
6V2-5 P7215Z006V2-5 CONTACTOR (G7215Z)
6V2-6 P5913Z006V2-6 OVERLOAD RELAY (G5913Z)
6V2-6 P7215Z006V2-6 OVERLOAD RELAY (G7215Z)



-2- Model G5913Z/G7215Z (Mfd. Since 03/06)

SHOCK HAZARD. Working on wiring that is con-
nected to a power source is extremely dangerous. 
Touching electrified parts will result in personal 
injury including but not limited to severe burns, 
electrocution, or death. Disconnect the power 
from the machine before servicing electrical com-
ponents!

MODIFICATIONS. Modifying the wiring beyond 
what is shown in the diagram may lead to unpre-
dictable results, including serious injury or fire. 
This includes the installation of unapproved after-
market parts.

WIRE CONNECTIONS. All connections must 
be tight to prevent wires from loosening during 
machine operation. Double-check all wires dis-
connected or connected during any wiring task to 
ensure tight connections.

CIRCUIT REQUIREMENTS. You MUST follow 
the requirements at the beginning of this manual
when connecting your machine to a power source. 

WIRE/COMPONENT DAMAGE. Damaged wires 
or components increase the risk of serious per-
sonal injury, fire, or machine damage. If you notice 
that any wires or components are damaged while 
performing a wiring task, replace those wires or 
components.

MOTOR WIRING. The motor wiring shown in
these diagrams is current at the time of printing
but may not match your machine. If you find this
to be the case, use the wiring diagram inside the 
motor junction box.

CAPACITORS/INVERTERS. Some capacitors
and power inverters store an electrical charge for 
up to 10 minutes after being disconnected from 
the power source. To reduce the risk of being 
shocked, wait at least this long before working on 
capacitors.

EXPERIENCING DIFFICULTIES. If you are expe-
riencing difficulties understanding the information 
included in this section, contact our Technical 
Support at (570) 546-9663.

Wiring Safety Instructions

SECTION 8: WIRINGmachine

These pages are current at the time of printing. However, in the spirit of improvement, we may make chang-
es to the electrical systems of future machines. Compare the manufacture date of your machine to the one 
stated in this update, and study this section carefully.

If there are differences between your machine and what is shown in this section, call Technical Support at 
(570) 546-9663 for assistance BEFORE making any changes to the wiring on your machine. An updated 
wiring diagram may be available. Note: Please gather the serial number and manufacture date of your 
machine before calling. This information can be found on the main machine label.



Model G5913Z/G7215Z (Mfd. Since 03/06) -3-READ ELECTRICAL SAFETY 
ON PAGE 2 OF UPDATE

(Replaces Page 34)

G5913Z Wiring Diagram



-4- Model G5913Z/G7215Z (Mfd. Since 03/06)READ ELECTRICAL SAFETY 
ON PAGE 2 OF UPDATE

(Replaces Page 35)

G7215Z Wiring Diagram



COPYRIGHT © MARCH, 2017 BY GRIZZLY INDUSTRIAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE

 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.
 #BL18760  PRINTED IN TAIWAN

The following changes were recently made to this machine since the owner's manual was printed:

•	 Added an additional spindle enclosure guard.
•	 Changed spindle cartridge support fasteners.

Aside from this information, all other content in the owner's manual applies and MUST be read and under-
stood for your own safety. IMPORTANT: Keep this update with the owner's manual for future reference.

For questions or help, contact our Tech Support at (570) 546-9663 or techsupport@grizzly.com.

READ THIS FIRST

For questions or help with this product contact Tech Support at (570) 546-9663 or techsupport@grizzly.com

Model G5913Z/G7215Z/G8622
***IMPORTANT UPDATE***

For Machines Mfd. Since 1/17
and Owner's Manual Printed 2001

12
168

16913

72

170

170

171

172

123

123

New Parts

REF PART # DESCRIPTION
12 P5913Z012 HEX NUT 3/8-16
13 P5913Z013 LOCK WASHER 3/8
123 P5913Z123 LOCK WASHER 1/4
168 P5913Z168 SET SCREW 3/8-16 X 1
169 P5913Z169 SET SCREW 3/8-16 X 1/2
170 P5913Z170 KNOB BOLT 1/4-20 X 1/2
171 P5913Z171 FRONT GUARD EXTENSION PLATE
172 P5913Z172 FRONT SPINDLE ENCLOSURE GUARD

New Inventory
Inventory 	 Qty
A.	 Front Spindle Enclosure Guard................... 1
B.	 Front Guard Extension Plate....................... 1
C.	 V-Belt A28 (G8622)..................................... 1
D.	 Knob Bolts 1⁄4"-20 x 1⁄2" ............................... 2
E.	 Flat Washers 1⁄4".......................................... 4
F.	 Knob Bolts 3⁄8"-16 x 1" (G5913Z, G7215Z).. 2
F.	 Knob Bolts 3⁄8"-16 x 1" (G8622)................... 4
G.	 Spacer Set (G8622—Not Shown)............. 22

A C

D E
F

B



-2- G5913Z-G8622 Update (Mfd. Since 1/17)

Attaching Spindle Enclosure Guard
Before attaching the spindle enclosure guard, 
follow instructions in the Owner's Manual for 
installing the cutter guard and attaching the safety 
guard (for G5913Z/G7215Z, see Pages 18–19; 
for G8622, see Pages 14–15).

To attach spindle enclosure guard:

1.	 Attach front guard extension plate to thread-
ed holes on front of safety guard with (2) 1⁄4"-
20 x 1⁄2" knob bolts and (2) 1⁄4" flat washers 
(see Figure 1).

2.	 Attach front spindle enclosure guard to exten-
sion plate with (2) 1⁄4"-20 x 1⁄2" knob bolts and 
(2) 1⁄4" flat washers (see Figure 1).

Spindle Enclosure Guard Positioning
The spindle enclosure guard protects the user 
from exposure to the cutter and chips thrown by 
it. To minimize the risk of injury, the spindle enclo-
sure guard must be adjusted so it encloses as 
much of the spindle area as possible, while still 
allowing the workpiece to pass through the cut. 
Typically this means the front guard is positioned 
to just clear the top of the workpiece. 

To position the spindle enclosure guard, loosen 
the top knob bolts and slide the extension plate in 
or out, then loosen the front knob bolts and raise 
or lower the spindle enclosure guard as needed. 
Tighten the knob bolts to secure the setting.

All guards MUST be 
installed on your shaper 
before operating it. 
Shapers can quickly cause 
serious injury if some kind 
of guard is not used. To 
reduce your risk of injury, 
read and follow the entire 
Owner's Manual carefully 
and do additional research 
on shop-made guards and 
safety jigs.

Figure 1. Front guard extension plate and 
spindle enclosure guard attached to safety 

guard.

1⁄4"-20 x 1⁄2" 
Knob Bolt

Safety GuardFront Guard Extension 
Plate

1⁄4" Flat Washer

Front Spindle Enclosure 
Guard





































-16- G5913Z/G7215Z Heavy-Duty Shaper

4.	 Thread the drawbar nut, tapered side up, 
onto the bottom of the drawbar, as illustrated 
in Figure 8.

5.	 Place the spindle wrench on top of the spin-
dle, so it fits over the head of the spindle. 
Place a 15mm wrench on the drawbar nut.

6.	 Hold the spindle in place and tighten the 
drawbar nut. DO NOT use excessive force.

Figure 8. Drawbar nut on spindle.

Figure 7. Installing spindle into the cartridge.

Align 
These
Parts

Spindle

The Model G5913Z/G7215Z comes with three 
interchangeable spindles like those in Figure 
6. The spindles must be inserted correctly and 
remain stable in order to produce quality work. 
When installing and changing spindles, make 
sure the spindle seats snugly and that there is 
enough drawbar threaded into the bottom of the 
spindle to safely secure it in place. 

To install a spindle:

1.	 DISCONNECT SHAPER FROM POWER!

Figure 6. 1 1⁄4", 1" & 3⁄4" spindles.

2.	 Thread the drawbar approximately 10-15 
turns into the bottom of the spindle. The 
drawbar has two threaded ends. One of them 
will remain exposed.

3.	 Drop the spindle/drawbar into the spindle 
cartridge at the top of the table. Line up the 
notches at the top of the spindle cartridge 
with those in the spindle as shown in Figure 
7. You will feel the spindle seat itself. 

Switch Pedestal

Turn the switch pedestal upright to install it on the 
back of the shaper. Have another person hold it in 
place, then reach inside and thread the nuts onto 
the bolts. 















































G5913Z/G7215Z Heavy-Duty Shaper -39-

Motor Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION
2 PSS23 SET SCREW 5/16-24 X 5/8 65 PB13 HEX BOLT 1/4-20 X 1-1/4
12 PN08 HEX NUT 3/8-16 66 PN06 HEX NUT 1/2-13
13 PLW04 LOCK WASHER 3/8 67 PW01 FLAT WASHER 1/2
16 PB18 HEX BOLT 3/8-16 X 1 68 P5913Z068 SHAFT SPRING 3/8 x 340
25A P5913Z025A HANDLE LOCK 69 P5913Z069 SPRING - HELICAL 3.4 X 20.3
27 P5913Z027 TRUNNION SUPPORT (L) 70 PSB03 CAP SCREW 5/16-18 X 1
28 PLW04 LOCK WASHER 3/8 71 PW07 FLAT WASHER 5/16
29 PSB19 CAP SCREW 3/8-16 X 1-1/4 72 P5913Z072 MOTOR PLATE
31 PW02 FLAT WASHER 3/8 73 PB21 HEX BOLT 3/8-16 X 3/4
32A P5913Z032A TRUNNION BRACKET 74 PB12 HEX BOLT 5/16-18 X 1-1/4
34 PSB19 CAP SCREW 3/8-16 X 1-1/4 75 P5913Z075 MOTOR 5 HP (G5913Z)
35 P5913Z035 TRUNNION SUPPORT (R) 75 P7215Z075 MOTOR 7-1/2 HP (G7215Z)
36 P5913Z036 HEX SHAFT 5/8-11 76 P5913Z076 MOTOR PULLEY
37 P5913Z037 COLLAR 77 PK41M KEY 8 X 8 X 40
38 PN02 HEX NUT 5/16-18 78 P5913Z078 MOTOR BASE
39 PB03 HEX BOLT 5/16-18 X 1 79 P5913Z079 KNOB
40 PB02 HEX BOLT 1/4-20 X 5/8 80 P5913Z080 KEY 3/4 X 3/4 X 1
41 PW06 FLAT WASHER 1/4 81A P5913Z081A QUILL 
42 PW07 FLAT WASHER 5/16 82 P5913Z082 GEAR SHAFT
43 PB07 HEX BOLT 5/16-18 X 3/4 83 P5913Z083 COLLAR
44 P5913Z044 FIXED SOCKET 84 P5913Z084 GEAR
45 P5913Z045 FIXED T-SOCKET 85 P5913Z085 GEAR WASHER
46 P5913Z046 HANDWHEEL 86 P5913Z086 LOCK SCREW
47 P1023009 HANDLE 87 PR05M EXT RETAINING RING 15MM
48 PSS08 SET SCREW 5/16-18 X 1/2 88 P5913Z088 SPINDLE BASE
49 P5913Z049 POINTER 90 PK37M KEY 4 X 4 X 16
50 PS18 PHLP HD SCR 10-24 X 1/4 91 P5913Z091 LOCK BAR
51 PSS11 SET SCREW 1/4-20 X 1/4 92 P5913Z092 BASE GEAR
52 P5913Z052 HEX NUT 5/8-11 93 PB31 HEX BOLT 1/4-20 X 1
53 P5913Z053 WORM SHAFT 94 P5913Z094 LOCK SCREW
54 P5913Z054 UNIVERSAL JOINT 95 P5913Z095 HANDWHEEL
55 P5913Z055 THRUST BEARING 15 X 32 X 12 96 PB02 HEX BOLT 1/4-20 X 5/8
56 P5913Z056 BASE GEAR SHAFT 97A P5913Z097A T-TYPE NUT 3/8-16 
58 P5913Z058 BAR LOCK 98 PVA30 V-BELT A-30 4L300
59 P5913Z059 HANDWHEEL 99 PVA28 V-BELT A-28 4L280
60 P5913Z060 HANDLE 150 P5913Z150 SHAFT GEAR
61 PK12M KEY 5 X 5 X 30 152 PLW07 LOCK WASHER 1/2
62 PN05 HEX NUT 1/4-20 153 PW01 FLAT WASHER 1/2
63 PLW02 LOCK WASHER 1/4 155 P5913Z155 KNOB
64 PW06 FLAT WASHER 1/4


























